CATALOG OF

\ HOBART ’
REPLACEMENT
PARTS

HL600 SERIES LEGACY MIXER

| = com ML-141063 HL600
l% ML-141068 HL600
ML-141069 HL600C
ML-141070 HL662
ML-141104 HL600 (Canada)
ML-141105 HL662 (Canada)

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 43254 Rev. B (March 2014)




HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43254 Rev. B (March 2014) -2- © HOBART 2014



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

11
13
15
17
19
21
23
25

Table of Contents

CONTROL PANEL COVER (ML-141069)
CONTROL PANEL

ELECTRICAL COMPONENTS
ATTACHMENT HUB

BASE AND PEDESTAL

BOWL SUPPORT

TRANSMISSION CASE AND MOTOR
TRANSMISSION

PLANETARY

BOWL GUARD

AGITATORS AND ACCESSORIES

F-43254 Rev. B (March 2014)



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

CONTROL PANEL COVER (ML-141069)

F-43254 Rev. B (March 2014) -4 -



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-59899

o wWwN

CONTROL PANEL COVER (ML-141069)

NAME OF PART AMT.
COVEBT ASSY....eiuititieeitte ettt e a e it b eds e ettt e et e s et e e e e e et bt et e e e bt e e sae e e bt e et e enab e e naee et eee e 1
Mach. Screw 1/4-20 x 5/8 Tx. Button Hd. (SST)......cecoiiiiiiiiiiiieii e 2
Lock Nut 1/4-20
[ F= T o T PO PP PP

_5- F-43254 Rev. B (March 2014)


http://www.partstown.com/hobart/hob00-874526?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-74?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobns-038-04?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874530?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-74?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobns-038-04?pt-manual=HOB-HL600_pm.pdf

HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

U
’

19
17-18

16
14-15

PL-59900

CONTROL PANEL

F-43254 Rev. B (March 2014) -6-



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

PART NO.

00-874338
00-937277
00-875814
00-917220
SC-128-40
00-874468
00-916231
00-875569
00-087711-330-1
00-937364
SC-128-39
SC-128-84
00-875451
00-478752-00002
00-478751-00001
00-087711-322-4
00-478752-00001
00-478753-00001
00-087711-322-3
00-937371
00-937362
00-937361
SD-039-23
00-916668-00001
00-937295
00-937363
00-937373

CONTROL PANEL

NAME OF PART AMT.
Fastener - Self-Retaining...........iii it 6
PCB ASSY. (Standard TIMEI)..i .. u e aiueeeeieiteeeiiieeeeiee e e seeeeessteaesssaeeeessaeeesneeeeaaneeeeannneeeeeeaeaeens 1

Seal - CONLIOl PANEL....... oottt e et e e et e e e sneeea e eneeeeensnnennnnneees 1
Panel = CONTIOL. ...ttt ettt e st st en e e e e eanee 1
Mach. Screw 8-32 x 2-1/4 Phil. Oval Hd. (SST).....iieiieeiieieiie ittt 2
Extension - Screw (ML-141069)..........coouiiiiie ittt e e e 2
Overlay (HL600) (Standard Timer) (ML-141063, ML-141068, & ML-141069)...

Overlay (HLB62) (ML-T41070).......coiuiieerieenree i ettt e e 1
Switch - ROCKEr (BOWI LIft).......cueiiiiieie it 1
g Lo o T TSP P PP PPPPPPP 2
Mach. Screw 8-32 x 1-1/2 Phil. Oval Hd. (SST)......etiiiiiiieiieiiine e e e 4
Mach. Screw 8-32 x 1-1/2 Tx. Flat Hd. (SST) (ML-141069).....ccccueiieiiiiiiienieienee e 4
(=0T (Y 1] (o] o) T S PP PR POPPPPRN 1
SWiItCh = OPErator (STOP)... it eeee ittt ettt sttt ee e 1
Cap - Round Push Button (Extended) (StOP)........ccuerieeieurereeaiiieeaiiieeeeiieeeesseeeeesseeeeesnenneeneeneees 1

=] (oo [ o Tg] r= 1o A (5] (o] o) O SO PO PP RRPOPPPPTN 1
SWItCh - Operator (STArt).c......coviiiiii sttt 1
Cap - Round Push Button (FIush) (Start).........cc.oooiiiiiii e 1
BIOCK - CONtACE (STAM)....ci i e et e e e e e e 1
PCB Assy. (Speed Select) (ML-141063, ML-141068, & ML-141069)..

PCB Assy. (Speed Select) (ML-141070)......ccuiiiiiaieeiee et see ettt seee et e e eneeeeeeaennee
PotentiomMEtEr (TIMEI). . ..o ittt e bttt e e ab e e sateentaeeaeeannne 1
Self-Tapping Screw 6-32 x 1/4 Hex Washer Hd., Type RL........cccoooiiiiiiiiiiiiiee e 3
Cable - TIMEr (ML=T4T0688).......ceiuteeieieiiieeiite ettt ettt ettt e s e sbe e eeeeens 1

Harness - Switch (Mix & Stop).
HAMMESS = TIME POttt AR
HAMNESS = SPD SPEEM. ...ttt AR

F-43254 Rev. B (March 2014)


http://www.partstown.com/hobart/hob00-087711-330-1?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-478752-00002?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-478751-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-087711-322-4?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-478752-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-478753-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-087711-322-3?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-916668-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874338?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937277?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-875814?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-917220?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-40?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874468?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-916231?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-875569?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937364?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-39?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-84?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-875451?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937371?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937362?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937361?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsd-039-23?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937295?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937363?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937373?pt-manual=HOB-HL600_pm.pdf

HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

~ > - p N
\ < \ﬂ\’
7 ‘ ®\ R
20-21-22-23 o N \ §§§

PL-59901

ELECTRICAL COMPONENTS

F-43254 Rev. B (March 2014) -8-



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-59901

PART NO.

WL-007-12
00-113631-00043
SD-015-39
00-294500-050-1
00-042159
WS-019-41
SD-015-41
SD-015-39
00-087713-101-3
SD-015-41
00-916269
SC-041-09
WL-003-44
SC-018-37
00-916904-002-1
00-937325-00001
00-438131-00174
00-294677-00002
SD-015-20
00-937461
00-937462
00-937463
00-937464
00-916185-00001
00-937318
00-916406-00001
00-937405
00-937433

ELECTRICAL COMPONENTS
NAME OF PART AMT.

Lockwasher #10 External Shakeproof.......... o i i 4
StUd - SEIf-CINCNING. .. ittt e e it e e sttt e e snteeesaennbeaeeeeeen 4
Self-Tapping Screw 8-32 x 1/4 Phil. Pan Hd., TYpe TT ...t 2
TranSfOrMEr......c.ooviiee i i e
Rectifier - Bridge (100.V., 35 Amp.)...
WaSher (SST)...cie ittt ettt e
Self-Tapping Screw 8-32 x 1/2 Phil. Pan Hd., Type TT......ccoiiiiiiiiiiiieie e 1
Self-Tapping Screw 8-32 x 1/4 Phil. Pan Hd., Type TT......cooiiiiiiiiiiee ittt
Contactor (3P, 30 AMP./AUX.)...coiviiiiiiiieeiieee i
Self-Tapping Screw 8-32 x 1/2 Phil. Pan Hd., Type TT....
Block - Terminal............cccooiiiiiiiin i
Cap Screw 5/16-18 X 1/2 HeX Hd. (SST).c.uetiuieiiieiieiteeiieiee it
Lockwasher 5/16 HElICaL. ...t
Mach. Screw 8-32 x 3/4 Phil. Pan Hd....
REIAY (1-POIE) (B0 A, )ittt ettt ettt ettt e ettt e sttt e e bt e e e e bt e e s sbe e e snbeeeeaeeaaeaeas 1
Bracket & Label Assy. (INCIS. HEM 17)..c..uiii e 1
Label = WaNING. ... cuiee ittt e ettt e et et e e e e e e e e e e e e as 1
ClIAMP = WIFE (172 1D, )ttt ettt ettt e et e bt e et e eeeeenn 2
Self-Tapping Screw 10-32 x 3/8 Phil. Pan Hd., TYpe TT.....ccciiiiiiiiieeieeeeeeee e

Controller (230 V., 5 Hp.) (Fuji) (HL600)
Controller (460 V., 5 Hp.) (Fuiji) (HL600)
Controller (230 V., 5 Hp.) (Fuiji) (HL662)
Controller (460 V., 5 Hp.) (Fuiji) (HL662)
Ferrite. ... e
Harness - Main (UNIVEISAI)..........oii ittt et e e e e be e e st ee e sneeeeeeeeeees
HANESS = IMAIN POWET ... ..uiiiiiee ettt e e e e et e e e e e e e e aar e e e e e e e eesnbanaeaees
Harness - Interlock Switch. .
HAIMNESS = DIFIVE. ...ttt et e e e e e s ettt et eeaeeeee s sasb et aeaeeaeeesesnnnrannaaeees

F-43254 Rev. B (March 2014)


http://www.partstown.com/hobart/hob00-294500-050-1?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-087713-101-3?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-916904-002-1?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-438131-00174?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-294677-00002?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-916406-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-007-12?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsd-015-39?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-042159?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobws-019-41?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsd-015-41?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsd-015-39?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsd-015-41?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-916269?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-041-09?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-003-44?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsd-015-20?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937461?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937462?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937463?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937464?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937318?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937405?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937433?pt-manual=HOB-HL600_pm.pdf

HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

ATTACHMENT HUB

24

13-14-15-16-17
18-19-20-21-22-23

\
hy
\
‘\
N
v

P itd I
SO
[T
/ [T
- b '
e [T} i |
-7 b 1
{7‘ ()s ': : I: \ 1
N 1 P
PERNEN ton , elx’
LAY [ P g
SRS LIS
=¥ T \
h '
~ oy !
[ !
D K !
"4 !
(- !
[ ! -
(- ! e
[ Pt
[ s -
(. et L
T R B
L -7 P
B ertand -
ISPt ="
-- - =27
- L=® |
.=
“at_a—_-_—”h’ /
~
or
26—

PL-59902

F-43254 Rev. B (March 2014)

-10 -



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

ATTACHMENT HUB

ILLUS. PART NO. NAME OF PART AMT.
PL-59902

1 00-917221 Plug - AtACHMENT.... . o ettt e et e e e e e e e e e e e e as 1
2 SC-079-04 Mach. Screw 8-32 x 3/4 Phil: Oval Hd. (SST)....ccuitiiiiiiieeiee ettt 4
3 SC-128-85 Mach. Screw 8-32 x 3/4 Tx. Flat Hd. (SST) (ML-141069)........cceiiiiiiiieiieeiiieeiie e e e 4
4 00-917222 L= LT I o o SRR 1
5 00-875813 SaAI = FrONt COVE . i ittt eiete ettt et e e it ee et e e e et e e e saaaee e sasseeeasbeaeeasseeessssnssnnnnnnes 1
6 OR-001-09 (O 1 0o T PRSP PPPPPPPN 1
7 SD-036-13 Self-Tapping Screw 1/4-20 x 1-1/4 Hex Washer Hd., Type T
8 WL-003-38 Lockwasher 1/4 Helical
9 00-874290-00005 Hub - Attachment...........

10 00-108197-00001 Thumb Screw 1-1/4.

11 BN-002-06 Bearing = NEEAIE.........oooiii e i it ettt e e

12 BB-013-03 Ball BEaring - NICE #8718t ittt ettt ettt et e et e et e enaeesaeeensaeaaaaennes 1

13 00-061920-00001  Washer - Thrust (0.076 Thk.)...

14 00-061920-00002  Washer - Thrust (0.079 Thk.)

15 00-061920-00003  Washer - Thrust (0.082 Thk.)

16 00-061920-00004 ~ Washer - Thrust (0.085 Thk.)

17 00-061920-00005 = Washer - Thrust (0.088 Thk.)

18 00-061920-00006  Washer - Thrust (0.091 Thk.)

19 00-061920-00007 Washer - Thrust (0.094 Thk.)

20 00-061920-00008 Washer - Thrust (0.097 Thk.)

21 00-061920-00009  Washer - Thrust (0.100 Thk.)

22 00-061920-00010  Washer - Thrust (0.103 Thk.)

23 00-061920-00011  Washer - Thrust (0.106 Thk.)... .

24 00-874277 PiINION = BEVEI (24T ). .. ittt ettt ettt e et be e et e e bt e eabe e st e enbeesbeeensaeaaaaannes

25 WS-021-21 WVBSIET ... ettt e e e e et e e e e e e et e e e et e e e eataeeeeaaaae e e e e e e aaaans 1

26 SC-041-42 Cap Screw 1/2-20 X 1 HeX Hd. (SST)...ueiiiiiiiie ettt 1

-11- F-43254 Rev. B (March 2014)


http://www.partstown.com/hobart/hob00-874290-00005?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-108197-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-061920-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-061920-00002?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-061920-00003?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-061920-00004?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-061920-00005?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-061920-00006?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-061920-00007?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-061920-00008?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-061920-00009?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-061920-00010?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-917221?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-079-04?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-917222?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-875813?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobor-001-09?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsd-036-13?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-003-38?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobbn-002-06?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobbb-013-03?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874277?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobws-021-21?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-041-42?pt-manual=HOB-HL600_pm.pdf

HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

46-47-56 45-54 43-44-55 Joel A |

BASE AND PEDESTAL

F-43254 Rev. B (March 2014) -12-



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-59903

PART NO.

SC-120-29
SC-128-63
00-917437
SC-036-06
WS-003-43
FE-026-28
00-874222
FE-021-13
00-916173
SD-029-02
00-078752-00003
SD-029-02
00-118544-00001
00-874512-00001
SC-060-40
WL-003-03
00-087711-00248
00-439892
NS-009-30
00-874109
00-113631-00040
00-438131-061-1
00-874401
00-874467
00-873894-00005
SD-009-41
SC-128-66
00-874238-00001
00-875815
00-874585
WS-006-36
SC-110-03
WL-004-11
SC-062-83
00-873950-002-1
WL-004-11
SC-128-47
WS-006-36
SC-110-03
00-874152
SC-041-13
NS-013-14
00-438131-00001
RS-003-04
00-916196
00-438131-00002
RS-003-04
00-874223
00-874512-00002
SD-039-06
00-118365
WS-003-43
SC-036-06
00-937581
00-916957-00014
00-916957-00015
00-874604

BASE AND PEDESTAL

NAME OF PART AMT.
Mach. Screw 1/4-20 X 1 Phil. OVval Hd........cooiiiiei e 2
Mach. Screw 1/4-20 x 2 Tx. Flat Hd. (SST) (ML-141069)........c.ceiiuiiiiiieiieeniieeiie et siieee e 2
(070177 S e o SR SURUPPPPNt 1
Cap Screw 1/4-20 X 1 HEX HA....ooo ottt et e e et a e e e e ensnnnnannnnees 2

R AT = 3 T SR 2
BUSHING = EIECIIIC SNAP........eeiieiiiie ettt et e e e e et e e e e e e e nte e e e e e eeaeeaaeeens 2
REAr Srap ASSY. = R ... .ottt ettt e e e 1
BUShING (NYION) 172 LD ...ttt ettt e et e st e e e sbeesnseensaeeaeeennes 1
Shield - Wire

Self-Tapping Screw 10-24 x 1/2 Slotted Pan Hd., Type F........cccoiiiiiiiiii e 1
ClamP = CaDIE....c ettt e e ba e e e et e e et nne e b reneeee 1
Self-Tapping Screw 10-24 x 1/2 Slotted Pan Hd., Type F.......coooiiiiiiiiieeeee e 1

LUG = SOIAEIIESS. ...ttt e e ettt ettt ettt et e st e et e e sa e e sabeentaeeaeeannes 1
S€al - TOP COVEL (REAI)...cieiiiiii ittt i it ettt ettt e et e e e e eesbee st eeeeenn 2
Mach. Screw 4-40 x 5/8 Slotted RA. Hd. ... ..ot 4
LOCKWASHEr #4 HEIICAL.........eoi et ettt e et e e st e e st e e e e sar e e e e eeaaaeeas

Switch - Bowl Height......
Insulator - Switch........
Nut 10-32 HeX......evevveiiieenn.
Bracket - Bowl Travel Switch
Stud - Self-ClINCNING ... it it ettt ee e
Label - Warning (California)..
[ Te To Tl o (o] o= o O R S SRS PPPPPPPP
(= o= I = To = oA S S O S T PP PSP PPPPPPP 1
Pedestal ASSY.......ciiuiiiiiiii ettt
Self-Tapping Screw 8-32 x 3/8 Phil. Pan Hd., Type F (SST)
Mach. Screw 8-32 x 3/8 Tx. Button Hd. (SST) (ML-141069)
Cover - Side (Incls. Gasket) (INCIS. M 29).........oiiiiiiiie i
Sl - SIAE PANEL..... ettt e e e e e e e e s e e a e eeeaanteaeenteeeennnnrnnrnnnnen
Foot - Rear...........

Washer..........
Cap Screw 3/8-16 x 3/4 Hex Socket Hd...
Lockwasher 1/2 HElICal............oooiiiii i et

Cap Screw 1/2-13 X B HEX HA. ..ot et et

WaSher.......ccuvviiiiiii it
Cap Screw 3/8-16 x 3/4 Hex Socket Hd...
Foot - Front..........ccociiioiiinee
Cap Screw 5/16-18 X 1 HeX Hd. (SST)..ciiuiiiiiiiiiii i

NUE 5/168-T8 HEX. ..ottt ettt et e et e e eat e e e seeeseeeseeebeeenseeenseesnseensneeaeaennes 1
Plate - Caution (All Except ML-141104 & ML-141105).

Strap Assy. - Front..
SAI = TOP COVEN ... itiiee ettt e e ettt e e et e e e et e e e st e e e e ebaeeeeeataeeeataeeesaasseaesasseeeessnsssssnnnnes

[ oo o P PO P PP PPPPPPP 1
LT T =Y PSSP PPRPPP 2
Cap Screw 1/4-20 X 1 HEX HA....ooooeeie ettt e e et e e e e e e ennnnsnnneneees 2
Wrapper Assy. (Transmission) (ML-101104 & ML-141105 ONly).......ccccuveiereeeiiiiiiiieee e e 1
Label - Warning Moving Parts (ML-101104 & ML-141105 Only).......cooveiiiiiiiiiiieeeeeeeeeeeeeeeeen 1

Label - Warning Binlingual (ML-101104 & ML-141105 Only)
Kit - Rubber FOOL...........coiii e,

13- F-43254 Rev. B (March 2014)


http://www.partstown.com/hobart/hob00-118544-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874512-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-087711-00248?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-113631-00040?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-438131-061-1?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873894-00005?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874238-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873950-002-1?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-438131-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-438131-00002?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874512-00002?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-120-29?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-63?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-917437?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-036-06?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobws-003-43?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobfe-026-28?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874222?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobfe-021-13?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-916173?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsd-029-02?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsd-029-02?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-060-40?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-003-03?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-439892?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobns-009-30?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874109?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874401?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874467?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsd-009-41?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-66?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-875815?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobws-006-36?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-110-03?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-004-11?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-062-83?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-004-11?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-47?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobws-006-36?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-110-03?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-041-13?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobns-013-14?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-916196?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874223?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-118365?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobws-003-43?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-036-06?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874604?pt-manual=HOB-HL600_pm.pdf

HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

10-11

PL-59904

BOWL SUPPORT

-14 -

F-43254 Rev. B (March 2014)



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

BOWL SUPPORT

ILLUS. PART NO. NAME OF PART AMT.
PL-59904
1 SC-062-20 Cap Screw 1/4-20 X 3/8 HEX HA.......ooiiiiie et a e 4

2 WL-003-38 Lockwasher 1/4 Helical
3 00-916378
4 00-916379
5 00-873885
6

7

8

00-011800-00264
WL-004-02
SC-092-62
9 PB-004-90
10 SC-128-48
11 SC-128-69

Mach. Screw 10-24 x 3/8 Tx. Button Hd. (ML-141069)....

12 00-875356 Handle - Lift LeVEr.......ccoviiiiieeee e v

13 00-874197 Shaft - BOWlI Pin HaNIE.........co.eiiiie e ittt a e
14 00-874220 HaNAIE = BOWI PiN... .o ettt ettt e ete e st e e et e et e e saeeesaeeenseensneaaeaennes 1
15 00-874138 Bushing - Bowl Pin Cam....

16 00-874218 ClEViS = BOWI LOCK.......coeei ettt et ettt e aee e aa e 1
17 00-874388 Detent = ClEVIS PiN... ..ot i ittt et e st ae e et e et e e nbeesbeeantaeeaeeannes 1
18 00-874219 PN = BOWI (RH). ..t ettt ettt ettt et e st e bt e sab e et e e enaeesbeeanbaeeaeaannnns 1
19 00-874499 BUSHING = BOWI LOCK PN et sttt e e e e e e e 2
20 00-874506 BULEON = RESE BOWL. ittt e e e 1
21 00-070641-00009 Thumb Screw (All EXCePt ML-141069).......ccuuiiiiiie ittt e e 2
22 00-087711-00338  SWItCh - Pan@l FIONT........iir ittt e et e et e e e s S b e e ek e e e eenaeaeennsnensennnnes 1
23 00-874113 RAMP = WA ... etttk e s et e e e e s s e e easeebeeeassESane S anee e seeeseesnseensaeeaeennnns 1
24 WL-003-12 LOCKWASREr #8 HEICAL. .........oiieiee et e e e et e e e e e e e eaaaeens 1
25 SC-040-92 Cap Screw 8-32 x 1 Hex Socket Hd..... it 1
26 00-874198 SPHING = BOWI PN i ittt ettt e b sh e e e e e teeesbeesaeeeseeenbeesneeaensneaaaean 1
27 SC-036-14 Cap Screw 1/4-20 X 1/2 HEX Ha..... oot et 2
28 WL-003-38 Lockwasher 1/4 Helical

29 00-874199 Strap - SPring RELINING . cie e ittt a e 1
30 RP-005-12 ROII Pin 0.187 X 1.250 L teetieetie ettt ettt et et e st et e esmbeesseeeanneesmneensaeeaeeannns 1
31 00-874496 SPIING = PUSNPIGEE. ettt E ettt ettt ettt e e e eee e 1
32 00-874464 PIAte = PUSK.....c i ettt sttt e et et et en e e e e e e ane 1
33 SC-041-13 Cap Screw 5/16-18 X 1 HeX Hd. (SST)..ii ittt 1
34 NS-013-14 NUE 5/T8-T8 HEX. ...ttt et ettt e et e et e e eat e e eaeeeseeeeseeebeeenseeenseesnseensnneaeannnes 1
35 WS-005-33 L T = 1S 1 I S S TSP P PP PPPRPPP 1
36 WS-006-36 Washer.........ccce......

37 00-874492 Bushing - Bowl-In....

38 00-874458 Plunger - Bowl-In.....

39 00-873844-00003  YOKE......ccuiiiiiitiiii it bbb e e

40 00-873845

41 00-874084 Bushing - Bowl Support..

42 00-873846 PN = BOWIL. ettt aan 1

43 00-874084 BUSHING = BOWI SUPPOTT.....coiiiiiie ittt ettt e sae e e te st e e e e annes 1

44 WL-004-12 LOCKWAShEr 1/2 HEIICAL........ccuiiiiiiiiiecee et 1

45 NS-013-30 INUE 17213 HEX. oottt sr e enn e s eneeeanne 1

46 NS-013-30 L e I - SRS 1

47 WL-004-12 LOCKWASHEr 1/2 HEIICAL........eeiieeeiee et e st e e e e e e e e e e e e s 1

48 00-087711-00352  Switch - Reed (AlSO order [emM 55)..........oiiiiiiiiiiie e 1

49 00-917357 Holder - Magnet (Upper)........ccccccueee.

50 00-874875 Magnet - Disc..........ccc......

51 00-917358 Holder - Magnet (Lower)...

52 00-916079 Bracket - MAgNEL. ... ...ttt e et e e e e e e e e e as

53 NS-013-14 INUL B/18-18 HEX ...ttt b e eae ettt ean e e e enneeann 1

54 SC-041-13 Cap Screw 5/16-18 x 1 Hex Hd. (SST)..

55 NS-049-36 NUt, M8 X 1.25 SST ThiN....eiueiieietieie ettt AR
00-874139-00002 Handle Assy. - Bowl Lock (Welded) (ML-141069).........cccccoeeriemienieniesee e 1

-15- F-43254 Rev. B (March 2014)


http://www.partstown.com/hobart/hob00-070641-00009?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-087711-00338?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873844-00003?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-087711-00352?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874139-00002?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-062-20?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-003-38?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-916378?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-916379?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873885?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-004-02?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-092-62?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobpb-004-90?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-69?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-875356?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874197?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874220?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874138?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874218?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874388?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874219?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874499?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874506?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874113?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-003-12?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-040-92?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874198?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-003-38?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874199?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874496?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874464?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-041-13?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobns-013-14?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobws-006-36?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874492?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874458?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873845?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874084?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873846?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874084?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-004-12?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobns-013-30?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobns-013-30?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-004-12?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-917357?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-917358?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-916079?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobns-013-14?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-041-13?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobns-049-36?pt-manual=HOB-HL600_pm.pdf

HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

PL-59905 |

TRANSMISSION CASE AND MOTOR

- 16 -

F-43254 Rev. B (March 2014)



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-59905

17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47

PART NO.

SC-036-14
SC-121-72
WL-003-38
00-874345-00003
00-874345-00004
00-012430-00177
SC-047-31
SC-047-34
00-874000
00-873921-00002
SC-118-69
WL-020-13
00-874345-00006
SC-047-34
SC-047-31
00-873999
00-012430-00163
00-917676
NS-013-22
WL-004-06
RR-004-19
00-874241
00-874315
00-874057
00-874117
PC-003-50
SC-040-23
WS-006-36
00-916331
SC-062-67
WL-004-11
00-011800-00221
00-873996-00003
WL-004-11
SC-040-36
00-874958-00004
00-874128
00-011800-00224
NS-017-46
WS-006-36
SC-040-16
00-873916-00002
00-874131
SC-062-48
WL-004-04
SC-018-62
00-294677-00003
SC-123-50

TRANSMISSION CASE AND MOTOR

NAME OF PART AMT.
Cap Screw 1/4-20 X 1/2 HEX HA......oeiiiiieee et 1
Mach. Screw 1/4-20 x 1/2 Tx. Button Hd. (SST) (ML-141069)........ccceiiimmiriiianiieieesiieee e 1
LOCKWASNET 1/4 HEIICAL. .......cotiiiiie ittt e e e 1
{2 T G o =Tl - | PPN 1
LAV T T G o =T - | SRR
Key 1/4 X 14 X 2-1/2..cceiiiiiiiiiiiic e
Set Screw 5/16-18 x 5/16 Hex Hdls., Cup Pt...
Set Screw 5/16-18 x 1/2 Hex Hdls., Cup Pt.....
SNEAVE = DIVEN...c. ittt ettt e e e af et e e e nteeeamnteeeamneeeeanseeeanseaeannseeesnnnnsnnnnnenen
=T PRSP
Cap Screw M8 x 1.25 x 16mm Socket Fil. Hd.
Lockwasher M8 HEIICAL............ii i i et e e e e e e e as
LA e g (S o LT o - o PP PUPP RN 1
Set Screw 5/16-18 x 1/2 Hex Hdls., Cup Pt.....
Set Screw 5/16-18 x 5/16 Hex Hdls., Cup Pt...
Sheave - Drive.......cciieiii it
KEY 174 X /4 X 1 BlA .ottt b ettt e e
o] (o e T o [ o T ST S PP SPOPPPPRN
Nut 3/8-16 HexX.........c.....
Lockwasher 3/8 Helical..
Retaining Ring...................
Pin = Pivot MOtor BracCket....... ...t it et e e e e e 1
Pin = ACIUBLIOT (UPPET). ...ttt ettt ettt e e e e 1
Actuator (Bowl Lift)
[ L I O 1= PSPPI
COEEI PN 7/84 X 1 Lguuuee it eieeiee ettt et sttt b et e bt e et e e bt e nbeesaeeeabee s nnbeeaaeann 1
Cap Screw 3/8-16 x 1-1/4 Socket Fil. Hd.........coiiiiiii et 4
WMVBSIIET ... e ettt e e ettt e et et e e e n e 4
Plate = IMOUNTING. . .ttt e ettt ettt en e e e e aanee 1
Cap Screw 1/2-13 X 2-1/4 HeX Ha.......iiii e 2
LOCKWASHEr 1/2 HEIICAL........eeeie ettt e e e e e e e e e eaeeeens 2
DIOWEL. . et e ettt et e e et e e ettt e e et et e e e e e et e e e anaae e e e nte e e e e nteeeenneeeeeeaaaaens 2
CaSE - TrANSMISSION.......eii ittt ettt ettt ettt et e e bt e et e et e e eae e e bee e e eeeens 1
LOCKWASHEr 1/2 HEIICAL. ...t e e e e e e e e e e s 2
Cap Screw 1/2-13 x 1-3/4 Socket Fil. Hd.......oooi e 2
Switch - Reed & EXIENSION.........oiiiiiiee et 1

Extension - Bowl Guard Switch (Bowl Guard)....

JAM NUL 37410 HEX. ottt et ettt et e st e e b e st e e e e aneaneeas 1
WVASIIET ...ttt ettt et n e 2
Cap Screw 5/16-18 x 1 Socket Fil. Hd........ooiiiiiieeece e 2
(070X =Y A =T 1] 0 41 1T1 o o TRt 1
(D01 (o VPP POV POPPPPPN 1
Cap Screw 3/8-16 X 1-1/8 HeX Ha......cooviiiiiiiee e 10
Lockwasher 3/8 Helical.............c........... ...10
Mach. Screw 10-24 x 3/8 Phil. Pan Hd.........ccoooiiiiiiiieie et 1
Clamp = WIFE (B/4 1.D. )ittt ettt ettt ettt e e ettt e e e bt e e e e aabaeeaeensbeeesasnntsbnennnen 1
Cap Screw 3/8-16 X 1 HeX Washer Hd........coouiiiiiiieeee e 2

-17 - F-43254 Rev. B (March 2014)


http://www.partstown.com/hobart/hob00-874345-00003?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874345-00004?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00177?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873921-00002?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874345-00006?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00163?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-011800-00221?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873996-00003?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874958-00004?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-011800-00224?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873916-00002?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-294677-00003?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-121-72?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-003-38?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-047-31?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874000?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-118-69?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-020-13?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-047-31?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873999?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-917676?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-004-06?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobrr-004-19?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874241?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874315?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874057?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874117?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobpc-003-50?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-040-23?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobws-006-36?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-916331?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-004-11?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-004-11?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-040-36?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874128?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobws-006-36?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-040-16?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874131?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-062-48?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-004-04?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-018-62?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-123-50?pt-manual=HOB-HL600_pm.pdf

HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

7T
8-9-10-11-12
13-14-15-16

18

@ 20 @/33
| O
32
21\D
— g0
b 30
&)
22~
D
28 | ”r
24\%$\ ‘
h 26
P
‘\/25
@
TRANSMISSION

F-43254 Rev. B (March 2014) -18 -



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

PART NO.

NS-034-07
WL-017-07
BB-021-35
00-874293
00-875419-00071
00-874282
00-874384
00-874283-00001
00-874283-00002
00-874283-00004
00-874283-00005
00-874283-00006
00-874283-00007
00-874283-00008
00-874283-00009
00-874294
00-875419-00075
00-873914
00-873922
BB-009-30
00-875915
00-875909
00-875419-00075
SC-047-12
BB-021-58
00-873912
00-873939
BB-007-14
RR-009-07
00-873915
00-012430-00048
00-873913
BB-006-36
00-937065

TRANSMISSION
NAME OF PART AMT.

(e Yo [ N WL N R 0 PSR 1
Lockwasher - Bearing LOCK NUL.............coiiiiiii ittt 1
Ball Bearing (SKF-5206 A-2RS/C3/HT5 1) tueeee ittt 1
Spacer (1.505 [.D.)....coeiiieiiiiieeicie
KEY 5/16 X 5/16 X 1518t ottt bttt 1
GEAN = BEVEI (B0T ).ttt ettt i ettt ettt ettt et e e s et e e s ab e e e e et e e sttt e e eatbeeeennnnbnnnnnenee 1
Spacer - Gear....................
Shim - Gear (0.066 Thk.)...
Shim - Gear (0.072 Thk.)... .
Shim = Gear (0.084 ThK.)...ciuueeteeitieiee ittt sttt ettt et e e e e sbee e e e nanes AR
Shim = Gear (0:090 THK. ) ueueeeeieeeierieeieenieeeeiie st e eee st eeesteeneeseeeneeseesE e e e s e eneeeneeneennseeeennns AR

Shim - Gear (0.096 Thk.)...
Shim - Gear (0.102 Thk.)...
Shim - Gear (0.108 Thk.)...

Shim = Gear (0:116 THK.) ..ot ittt sttt ettt seeeee e e e aans AR
SPACET (1.755 1.D. ). ettt sttt st 1
Key 5/16 x 5/16 x 1-1/16...

GBAK = DIV ...ttt ettt st et s e e
Spacer - Planetary Shaft..........coc.oo i et 1
Ball Bearing - SKF #5209.......cc.uiiiiiiiit ettt ettt ettt et e sttt e ettt e e e e nnee 1

Shaft = PIan@Lary. .. .co i ettt ettt e e 1
ST 0T Lo SO SRUPPPPE 1
KEY 5/18 X BI1B X 1=1/16. ettt ettt ettt ettt e e e sae e e e e eneeeneeneeeannneeanns 1
Set Screw 1/4-20 x 3/8 Socket Hdls., Knife Cup Pl........c.cooiiiiiiiiiieeiie e 1
Ball Bearing

Gear - Sun.....

Seal...ccoooiiii

Ball Bearing - MRC H204S....... ..ottt sttt s e e e 1
REtAINING RING. ...ttt e ettt e e et e e e e ab e e e e eabe e e s embe e e e aneeeaaeeaaaans 1
Gear - Pinion

NGV T LIRS 1o S T o PP PUPPPRTN 1
ST b1 1o o TV | S SO SPPTRRRSURRPPPPNt 1
Ball Bearing...

L= | R SR SRUPPPP

-19- F-43254 Rev. B (March 2014)


http://www.partstown.com/hobart/hob00-875419-00071?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874283-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874283-00002?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874283-00004?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874283-00005?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874283-00006?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874283-00007?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874283-00008?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874283-00009?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-875419-00075?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-875419-00075?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00048?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobns-034-07?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-017-07?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobbb-021-35?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874293?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874282?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874384?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874294?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873914?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873922?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobbb-009-30?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-875915?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-875909?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-047-12?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobbb-021-58?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873912?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873939?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobbb-007-14?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobrr-009-07?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873915?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873913?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobbb-006-36?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-937065?pt-manual=HOB-HL600_pm.pdf

HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

L

PLANETARY

F-43254 Rev. B (March 2014) -20-



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

PLANETARY
ILLUS. PART NO. NAME OF PART AMT.
PL-59907
1 00-873995-00002  PlANEIAIY.....c..eiiitiiiiieiiie ettt bine et e a ettt ettt e s et e ea e e nae e ekt e b et bt et e et et en e e e e e e
2 BB-007-01 Ball Bearing - SKF #6208Z...
3 00-292288 Seal..ciiiiieeee
4 00-873923 Shaft - AGIHATOT. ... ettt
5 00-007744 Set Screw HAIS., CONE Pl ... i it e e e e e e e e e e e e e e e e aaaes 1
6 SC-047-41 Set Screw 3/8-16 x 3/8 Hex Hdls., Cup Pt...
7 00-064723 Plug - AGItator SHaft...........ooeiiiii e
8 00-873953 Pin = AGItator SNaft....... ..ot bttt e 1
9 00-012430-00154 Key 1/4 x 1/4 x 1-3/8.........
10 00-874291 Plug - Planetary (Plastic)...
11 NS-034-06 Lock Nut Brg N.D. N-05.....
12 WL-012-06 LoCKWasher N.D. #W-05..........ooi e e eane
13 BB-021-52 o7 | S T=t Ty o T SRS O PRSP POPPPPRN 1
14 00-874181 Spacer - Scraper ArM....c....ivveiieeerienieiiee e
15 SC-021-54 Mach. Screw 5/16-18 x 7/8 Slotted Rd. Hd. (SST)....
16 SC-041-26 Cap Screw 3/8-16 x 1/2 Hex Hd. (SST).......ccvcvveen.ne
17 00-874145 PIUNGET ASSY ... ettt Sttt e e ettt e e ettt e e e ket e e e annte e e anbeeeeaneeeeaanneeeaaaaaaaann
18 BB-021-35 S | =TT Ty o Lo o PP 1
19 SC-040-23 Cap Screw 3/8-16 x 1-1/4 Socket Fil. Hd..
20 WL-019-92 LOCKWAShEr 3/8 HEIICAL........cuioee it 4
21 00-024270 PinioN = INTEINAI (18T ieiei ettt et e sttt be e st e et e enbeesbeeanbaeeaeaannnes 1
22 RR-005-08 REtAINING RING ...ttt et e et e et eenr e e e e e e aeeeeas 1
23 00-437692 Gear - INTEINALL... ..o i e 1
24 SC-021-37 Mach. Screw 1/4-20 x 3/8 Slotted Rd. Hd. (SST).......oiiiiiiiiiiieiieeee et 3
25 SC-128-80 Mach. Screw 1/4-20 x 3/8 Tx. Button Hd. (SST) (ML-141069).......cccerireerrreereneeneniee e anes 3

-21- F-43254 Rev. B (March 2014)


http://www.partstown.com/hobart/hob00-873995-00002?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-012430-00154?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobbb-007-01?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-292288?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873923?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-007744?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-047-41?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-064723?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873953?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874291?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobns-034-06?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-012-06?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobbb-021-52?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874181?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-021-54?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-041-26?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874145?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobbb-021-35?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-040-23?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-019-92?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-024270?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobrr-005-08?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-437692?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-021-37?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-80?pt-manual=HOB-HL600_pm.pdf

HL600 SERIES LEGACY MIXER REPLA

BOWL GUARD




HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

PART NO.

00-874124
00-874124-00002
00-874126
SC-123-07
SC-128-66
00-437720
00-437433-00002
00-437433-00003
SC-122-45
SC-128-65
00-874127
SC-122-45
SC-128-80
00-874123
S$C-021-37
SC-128-80
00-875603
00-875604
SC-122-45
SC-128-80
00-874168
00-512987
00-874125
00-874125-00002

00-438824

BOWL GUARD
NAME OF PART AMT.

Ll 02 To = PSP PPRRRPP
Wire Cage (ML-141069)....
S g Lo =T ol (o] o | A SRS RP P PPPPPPN

Mach. Screw 8-32 x 1/2 Slotted TrusSs Hd........c.eeieiiiiie i 1
Mach. Screw 8-32 x 3/8 Tx. Button Hd. (SST) (ML-141069)..

Shoe - Fixed (Al @XCePt ML-1410689).......ccoiiiieiiiii et e e it e e e eeebeeeeaenneeeeeeeees 1
Shoe - Adjustable (IML=14T069)..........uueieeaitieee st ieeeeaeee e et eaeaaeeeeaesiae e 2 e e nneeeeeeannseaesnnnnssnsnnnnes 1
Mach. Screw 1/4-20 x 3/8 Slotted Truss Hd...........cooiiiiiiiiiiee it

Mach. Screw 1/4-20 x 1/2 Tx. Button Hd. (SST) (ML-141069)...

SH0E = FIXEO. ..o e ettt
Mach. Screw 1/4-20 x 3/8 Slotted TrusS Hd..........cccoriiiiiiieniioiiesee e
Mach. Screw 1/4-20 x 3/8 Tx. Button Hd. (SST) (ML-141069)...

GUAI - SPIASH & DI, e ciiiuereiiiiiee ettt e et ee et e e e it e e ee e e e sesteeeessteeeeetaeeesassseasssseeeessnnsnnnnnnnes 1
Mach. Screw 1/4-20 x 3/8 Slotted Rd. Hd. (SST)...ciuueiiiiiiiiiiieiieerie e 3
Mach. Screw 1/4-20 x 3/8 Tx. Button Hd. (SST) (ML-141069).......cccceroereerrrieneneenenieeaneee s 3
Bowl Assy. (60 Quart) (Packaged)..........o. ittt 1
Bowl Assy. (40 Quart) (Packaged) (Not Shown)....

Mach. Screw 1/4-20 x 3/8 Slotted Truss Hd...........cociiiiiiiiiiiiii e
Mach. Screw 1/4-20 x 3/8 Tx. Button Hd. (SST) (ML-141069).........cccevereeririeneieenesiee e 2
S (o] o R 02 To = T PP URUPRPPNt 1
Adhesive - Loctite 222 (ML-141069).........ccccveririririineereceereeee AR
Wire Cage Assy. (Incls. Items 1, 3,4, 6, 7,9, 11, 12,19, & 21).eiiiiiiiiiiiiiiee e 1

Wire Cage Assy. (Incls. Items 2, 3,5, 6, 8, 10, 11, 12, 20, 21, & Adhesive) (ML-141069)

-23- F-43254 Rev. B (March 2014)


http://www.partstown.com/hobart/hob00-437433-00002?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-437433-00003?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874126?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-123-07?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-66?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-437720?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-122-45?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-65?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874127?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-122-45?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-80?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874123?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-021-37?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-80?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-875603?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-875604?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-122-45?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-128-80?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874168?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-512987?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-438824?pt-manual=HOB-HL600_pm.pdf




HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

PART NO.

00-874271
00-874172
00-874278
00-874190
00-874284
00-874285
00-874286
00-874267
00-435637-00001
00-874250
00-874292
00-874248
00-874249
00-874268
00-435637-00004
00-874203
00-874288
00-874287
SC-041-02
WL-006-17
00-874110-00002
00-874360
00-873322
00-438104-00004
00-438082
00-438081

AGITATORS AND ACCESSORIES

NAME OF PART AMT.
"I" Wire Whip (60 Quart) (Packaged).. ... u i i 1
"B" Flat Beater (60 Quart) (Packaged). i......ccoiiuiriiiiiiiiii ittt 1
"C" Six Wing Whip (60 Quart) (PACKaged)...........couerurriiieeiieiieenieerie ettt 1

"D" Wire Whip (60 Quart) (Packaged)............ccceriiiiirieniieiie e 1
"E" Dough Arm (60 Quart) (Packaged).........c.cueueerieiiinienieieere e 1
"ED" Dough Arm (60 Quart) (Packaged)..........cccouiiirieenieeseeiecee e 1
"P" Pastry Knife (60 Quart) (Packaged)..........cuoeotiiiiiiiieiiciece et 1
Bowl Scraper (60 Quart) (Packaged) (INClS. HEM 9).......cooiiiiiiiiie i i 1

Scraper = BOWI (B0 QL. ) ....ceueeeeriieerie ettt s Sttt eeneee s 1
"I" Wire Whip (40 Quart) (Packaged). ... . cuie ittt 1
"ED" Dough Arm (40 Quart) (Packaged)..........c.coeuiiiumiiiiieiie bttt e 1
"B" Flat Beater (40 Quart) (Packaged)...........cccoouiiiiiiiiie it 1
"D" Wire Whip (40 Quart) (Packaged)

Bowl Scraper (40 Quart) (Packaged) (Incls. Iltem 15).......c.ociiiiiiii e 1
Scraper - BOWI (40 QL) .. ciue ettt sttt sttt 1
Bowl Truck (Packaged) (Incls. Items 17 thru 23)c.....c.eeiiiiiiiiieiiece e

Caster (4 In.).

Truck - Bowl.....ccvvveeeiieeee

Handle (With Plate)

Grip - Bowl TruCK.......c.ceivvieiiiiiieiiceiec e

Bowl Extension Assy. (60 Quart) (Packaged)..........cccoiuiiiiiiiiiiiiicci e 1
Splash Cover (60 Quart) (Packaged)...........oooiiiiiiiiii e 1
Splash Cover (40 Quart) (Packaged)...........cociiiiiiiiiiiiei e 1

-25- F-43254 Rev. B (March 2014)


http://www.partstown.com/hobart/hob00-435637-00001?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-435637-00004?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-438104-00004?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874271?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874172?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874278?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874190?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874284?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874285?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874286?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874267?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874250?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874292?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874248?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874249?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874268?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874288?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874287?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobsc-041-02?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hobwl-006-17?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-874360?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-873322?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-438082?pt-manual=HOB-HL600_pm.pdf
http://www.partstown.com/hobart/hob00-438081?pt-manual=HOB-HL600_pm.pdf

HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43254 Rev. B (March 2014)

- 26 -



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

o7 F-43254 Rev. B (March 2014)



HL600 SERIES LEGACY MIXER REPLACEMENT PARTS

FORM 43254 Rev. B MARCH 2014 PRINTED IN U.S.A.





